INTERMERGATD

HIGH PERFORMANCE LIFT & LOAD ATTACHMENTS

TC 300 E s/n 574-

Spare part list
Pos Name Qty
1 Body 1
2 Inner claw 1
3 Outer claw 1
4 Guide bar 1
5 Shaft 1
6 Shaft 1
7 Shaft 2
8 Knife 1
9 Spacer 1
10 Spacer 1
11 Cylinder 1
12 Washer 70-100x10 4
13 Lock nut GUK M65x2 4
14 Screw I1SO 10642 M20x65 10
15 Wedge lock washer M20 10
16 Nut DIN 934 M20x2,5 10
17 Washer DIN 125 M8 4
18 Screw ISO 4017 M8x20 4
19 Cover Plate 1
20 Bushing BWG-F 70/85/105x80 5
21 Bushing BWG 70/85x80 1
22 Bushing BWG 70/85x50 2
23 Bushing BWG-F 70/85/105x50 2
24 Bushing BWG-F 70/85/105x57.5 1
Seal kit 1

420



